LSC36108/L5C46108
L5C36120/L5C46120

Cantilever Boatlifts

By Lakeshore Products. Inc.

Instruction Sheet.

Read carefully. Failure to
follow the instructions and
safety rules could result in
severe injury or death!!!




LSC36108/LSC46108

DSOCARALEDDE Wishe 1Tasn]

hCmEf LAl

o il s . g




E

bl B

EEE

Pan Ma

1w
Wi
Wil

Wi
i
Wall

LELRL
M
1T

PARTRE P 130w

LSC36108 Pars List

[Fast Nams Oy Ref  Part No Fart Mame
Lptmser Knoh 1 1T  JEMF Mumfame
7. Jam M i is BCSTI Cradlle Spresder Tubs
41" Whiesl ] I® hoadld 15 'Wiesssdl Hesnk
¥ Wimch Cover 1 W M5B Motor Sop Bracke
Broere Thras Winhet ] 21 e Nenk Seschot Asscmibly
Winch Locking Sprockes | 11 MSPVC  Motor Siop PVC Tabe
‘Wimch Brake Pad ] 11 MSTURE Motad Stop L Tubs
Winch Wedyge I M 0019 Camt. Lacpe Leg
Large Wiach (#1 ) 1 5 0182 Cam. bssernsl Pulisy Assly
Large Wimch Sprmg 1 » PULS Cam. External Pulley Ass'y
Larpe Winch Ssop Cover I IT DO Rasar MIF Sgacader Tubc
& n ¥ Mastisod Cap 4 33 BMFADIL  Casi Masfrome Boce §)
Cabsls ] % Tood| Hsar Crmdls
34" Corpeted Wood Busk | 8 20004 Front Mf Spreader Tobe
Eroen Cracdle I 311 BMFARIR Cam. Mamfrsme Besos 82
H Unit 2 1B o Cant. Savall Leg
LSC36108 Bols List
* Rombabis kacady

A Yilo = 38w Hex Dok 7

B Y402 = VEx ) Hex Dol 2

C Y404 = FExI 1T Hex Dok |

] Y424 ' xS Hex Halk 2

E YT = 12 s 13 Hex Bak |

F Yila " 12 %3 LT Hex Bak I

G Yol = A wd 1T Hex Dok (51

H Y45 *  VE Flat Washer 23

1 X481 = 18 Seaisless Flan Washer 1

] i = 172 Flat Washer 20

K YTz A4 Fla Washer |

L Ya&sT = ¥4 Flat Wwhar 44

M Yaie  * 3% Hex Nu F

N Y451 ® W Lock Mt ki

o G 12 Giahvanired Hex M 4

13 Yiy " 12 Lack MNei I&

0] Yas = 3 Lock e i

R [ 18 x I 12 Clevis P &

5 HM Hiairpm Comer -]

L e R e -] s



R

e e e e =

Pari Name

Spiter kioh

3N Jlasm Mt

41" Wheal

0] Winch Cover

Hremrs Thras Wadeer

Winch Lacking Spracket

Winch Brako Fad

Wimch Welgs

Large Winch (¥ )

Lurge Winch Sprisg

Lisige Winch Stop Cover

1 u 5 Plastisal Cap

Cable

35" Canpeted Wood Bunk

Front Cradi=

1 U
A Y410
1] Yau2
C W4i4
& Waa
E Y7
F Yia
G Vel
H Y4452
[ X412
I Yi52
K b
L Wiz
b Y450
b, | wail
4] Gis0
P Wi
i Wil
R CPF
£ i

LSC46108 Parts List

Oy Refl  PanNa

I8 BLCSTA

HSETIF
s
JHE

EEEVHYURERER
]

LSC46108 Bols List

* Mvmiabie kacaly

1% x 1 1T Hex Bok
3% % 3 Hex Hali
w3 12 Hax Boli
A0 w o Hiew Bal

12w | 34 Hew Aol
12 % ¥ 12 Hex Boh
14 u 4 172 Hex Boh
LW Flat Wasber

1 Seabedens Flo Windeer
12 Flat Washer

48 Flaz Washer

14 Flag Waaber

18 Mhem Mui

38 Lack b

172 (ahvmsaned Fes Nui
12 Lesck M

14 Leck N

¥ xd 12 Chevin B
Mairpin Coney

FonliT o Py 0 27

seEFeEazuEulEEmnla

¥

Fa Bl Bad Bl Ba

[T = A N S R e—



R

O E e e e R =

—_——
| IR Sy = ]

Pt M

4w
Wil
Wil

WikCHRPM
wi

oiaT
Wil
DEM2S

LY

BCL365120 Parts List
Par Masss ey Rel [Pan Mo
Sqmnicn Kaob I 17T J4MIF
48 Jam Mui 1 15 DCSTH
41" Wheel 1 19 10003
#1 ‘Winch Cover 1 0 026K
Heones Thrus Wnhe i I W0
Winch Locking Sprecket | 1 MSIVE
Winch Hrake Pad 1 I} MSTUBE
‘Winch Wisdge 1 4 IoOlw
Large Winch {#1§ I LIk
Lsrse Winch Sprag 1 B MU
Large Winch Stop Cover | 20040
1 x5 Pastisl Cup 4 - L2
Cabile i o
15° Carpeied Wood Bml o peaii
Froan Cradle ! 3 oS4
i Uiea | e ]
LSC36120 Bolts List
* Numishis iocalhy
A Walo ® 1B x 21T Hex Dol
1] ¥all * 12} Hax Bl
C WAl * 3Ex3 17 Hex Dok
[ £} Yazo ® 13 u 5§ Hiex Bl
E WA = 38w b Hex Dal
F Y407 * U2 u 1 34 Hex Hal
LE} Y4 = 12 x ) 1 Hes Dol
H YaiE = LM w17 Hes Balt
1 ¥aig ® 1% Flaz Waaber
1 Xasz * VW Seamless Flai Wasber
K Wil * 12 Flaz Washer
L Y712 * 5 Flai Wasker
M ¥ail ® 30 Flar Washer
N Yida * 3B Hex Nl
[ Y ¥ B Leck Nut
F G330 177 Crabvmmired Hex SN
[} il " 12 Lack Nt
E Wil * B4 Lok Nul
5 L Ex 2 U2 Clevis Pin
T Wre Hlaspis L ottes

LEF it o L TR

Purt g

Cradle Spreader Tube
15" Viaael Alusil
Motor Seop Baacio
lemk Sockes Assembly
Mot Steg PV Tube
Motar Stop L Tube

Cast Large Leg

Cast. latomal Pulley Ao’y
Cami Fxiomal Pulley Ascy
Reear M Spresder Tubs
Cast. Mamfame Brace 71
RBear Crudle

From M Spresder Tubs
Tt Mamfrans Brace o2
Coni. Samall Leg

seEReB e wEluB SR W

CJ

B o o s Bl Pa omm b B gl B B



B

LR I S

Pam Ma

KMON
b i
AW
Wil
Wesl

WINCHEF
Rl ki

Wl

0147
Wl

[EIRS Pk

3030

FoFad]

LSC46120 Parts List

Past Mume ey Rel  Par Na
Spmact Kook i 17 ABAEF
% ham Mgt I I8 BCSTE
41" Wl 1 I8 200
ol Winch Cover | 20 2R
Hapnre Thua Washer | N 03
Winch Locking Speocie | 12 MEPVE
Wimch ke Pad 1 1}  MSTURE
Winch Wedge 1 L e
Laspe Winch (#1) 1 25 N2
Large Winch Spring i B ML
Lirge Winck Siop Cover | I ST
2 n 8 Masisnl Cap el B 1011
Calle 1 .
35 Copeated Wond llenl. || ¥ JASTIF
Froea Cradle 1 n s
H Linit 2 o o
LSC46120 Bolts List
* pdil o
A Yd4la = 3Ex] LT Hex Halt
4] Y412 *  ¥ExJ s Dol
[+ Yald * FEa3 172 Hes Helt
i} Y410 = 1A Flex Dol
E Yaza * 3E b ke Del
F ¥ LT = 12 s 1 34 Hex Bk
G Y4 = 2% 3017 Hex Boh
i YeIE  * 14 w8 17T Hes Bal
I Y4532 = E Fis Washer
] X442 = 38 Ssalmless Flar Wasker
k i ® 1] st Washer
L YT = A% Fla Washer
L ] Vadl = 1 Flaa Wisher
M Y450 = 0E Flex M
(1] wis 1% Lock Nai
L F50 17 Gahoumired Flew Nui
L Y3 12 Lotk Na
R Yas| =0 Lasck Mui
5 e I 2012 Chevia Bn
T HrC Maiipmn Coiter

Pl e Py i b

Par Plame

Cradle Spresdar Tube
19" Wgod Bunk
Motas Sbop Bracket
Hunk Socka

Sotos Spep PV Tube
Motor Step L. Tul
Comt. Liorge Leg

Cast Imicinal Palley Aas'y
Cant. Exiernal Palley Aas
Rrar MY Spresder Tebe
Coni. Mam@rams Boce o |
Real Crsile

From M Sproador Tuby
Coami. Mol g rgce 01
Cani. Semall Log

#R o pEgesgwZulEE T m

B T = = bf = i o bl B e B B O B 5



- Fpe— s * ey Y

. LSC36120/1L.SC46120

r > f IAO0MEAI0E Wide Cattiyver LN
i




Thank you for purchasing a Lakeshore Lift  With proper care, this 111t will
provide you with years of trouble-free use, Plesse read all instructions
before beainning assesbly, and 1f you have any problems do not hesitate to
call ws,

CAUTION! 1!
Do not overtighten nuts and bolts on your T11ft. This may
soverely damage the structural integrity of your 117t When
tightening a regular nut against an aluminum tube, tighten
until the surface of the tube dimples slightly (1/8"). All
lock nuts should be tightened until at least one to one and
a half threads of the bolt are showing through the nut. If
you crush the tube. it can crack and fai)l under pressure.

[MPORTANT WOTES

1. Ideally your Tift should be operated in about 24" to 36" of water. If
you are dealing with & shallow water situation, 1t 15 possible to adjust
the 11ft towork in as 1ittle as 107 plus the draft of the boat(i.e. if your
boat has an B draft, the 11fL will work in 1B® of water)

2. This 1ift 15 desioned 1o that the whesl can be placed on either 5ide
of the 1ift. The 11ft is shipped for wheel setup on the left side. If you
desire your wheel to be on the right side. follow these instructions before
assembling your 11ft.

&) Reverse the winch by removing the 4 carrisge bolts from the mounting
channel . retating the body of the winch 180 degrees so that the side farthest
from the mounting plate now fits into 1t, and replacing themount ing channel .
Make sure the winch drum stays opposite the slot in the mounting channel.

b) 1f you decide after the 11ft 15 assembled that the winch should be
on the cpposite side, you don”t need to disassemble the whole TifL. Simply
exchange the internal pulleys and bolts in the two MainTrames DO NOT DROP
ANY OF THESE PARTS INTD THE TUBE!. Stuff & rag 1n the tube or tape over the
top of 1t to keep any parts that may be dropped from falling into the tube
3. Always be sure that a1l pulleys are turning freely and inspect the cable
to be sure 1t has noworn or frayed ends, Replace the cable at once 1f either
of these conditions are present.



TR TEE

Find a Tevel area onwhich towork. Lay out the parts and 1dentify them using
the expl oded view and parts 115t Sort the nuts and bolts by 51ze and identify
them using the balts 1ist. Only hand tighten nuts unti] instructed to do
50

b 3/8 x 2 1/2 Hex Bolt
B /8 x 1 Hex Bolt

2 3/8 x 3 1/2 Hex Bolt
2 3/8 x 6 Hex Bolt

16 172 » 3 1/2 Hex Bolt
10 374 x4 1/2 Hex Bolt
18 3/8 Hex Nut

16 1/2 Hex Mut

10 A/4 Lock Nut

i 478 Fiat Washer

16 1/2 Flat Washer

10 374 Flat Washer

its
List

You will need the following tools to assemble your Lakeshore LiTt
2 = 9/16 Wrenches (for 3/8 bolts)
£« 34 Wrenches (for 1/2 bolts)
2 - 1 1716 Wrench (for 3/4 bolts)

1 - Tape Measure
1 - Tin snipsifor cutting metal banding)
1 - Step Ladder

A small amount of grease



1) The Legs are shipped installed in the Mainframes. These will be held
in place by (1) 3/8 x 2 1/2 clevis pin and a hairpin cotter. Youwill need
to turn the large legs around so that the foot pad extends sway from the
Mainframe as shown in Figure #1.

2) Decide on which side of the 1ift you desire your winch. One Mainframe
has three pulleys in 1t and the other only has one, The one with only (1)
pulley 15 your winch side Mainframe. Stand the Mainframes up as shown in
Figure §#1, and hold these so that they will not fall over and injure someone

during step 3).

3) Bolt the Main frames together using the Front and Rear Mainframe Spreader
Tubes. Each corner will need (4) 1/2 2 3 1/2 hex bolts with (4)1/2 washers
and (4)1/2 hex nuts. See Figure #1. Put the bolt heads on the inside of
the 111t and the washer underneath the nut on the cutside of the 11ft

4) Mow install (2) Mainframe Sraces on the front of the 117t between the
Front Spreser Tube and the Mainframe upright as shown in Figure #1. Use (2]
38 x 2 1/2 bolts on each angle with the heads of the bolts on the inside
of the 11ft. Use (4) 3/8 fat washers and (4] 3/8 hex nuts with the washers
against the tube.

5) At the rear of the 111t the braces are Tnstal led horrontal 1y between
the top of the Rear Mainframe Spreader Tube with (1) 378 x 3 1/2 hex bolt
and the bottom tube of the Matnframe with (10378 & 2 1/7 hex bolt. Put the
heads of the bolts on the inside of the 11ft. Use (4) /8 flat washers and
(4} 3/8 hex nuts with the washers against the tube

&) Meature diagonally across the 117t and see to it that your measurements
are equal towithin 174" . Hake sure to measure Trom the same points on both
diagonals. IT you Tind one diagonal longer than the other. gently push the
Tift at this corner unt1] the measurements are egual.

7} Tighten the bolts that you have installed. Recheck vour diagonals to
be certain that your mainframe has remained square.






8) Install the H Umits as shown 1n Figure #2, Use the (4) 3/d x & 172 bolts,
(4} 3/4 fiat washers. and (4} 3/4 Tock nuts, with the washers under the
nuts. Tighten the nuts only until the bolt 13 snug against the angles
Dvertightening these bolts will prevent the Hunits frompiveting correctly.

5} Install the Front Cradle with the angles facing the inside of the Tift
&% shown in Frgure B2, Use (3) 3/d x4 172 hex bolts with (3) 3/4 TIat washers
and (31 3/4 Neck nuts. with the washers under the nuts. Tighten the nuts
only unt11 the bolt 15 snug apainst the angles Overtighteming these bolts
will prevent the H Units from pivoting correctly.

HINT: If you tnstall the two outside bolts Mirst, 1t will be easier to
install the center bolt

107 Install the Rear Cradle with the angles facing the inside of the Tift
a5 shown in Figure #2. Use (3) 374 x 4 1/2 hex bolts with (3) 3/4 f1at washers
and (3} 374 lock nuts, with the wishers under the nuts. Tightan the nuts
only unt1] the bolt 15 snug against the angles. Dvertightening thess bolts
will prevent the H Units from pivating correctly.

HINT: 1T you install the two cutside bolts First, 1t will be easier to
install the center bolt






117 Install the (2) Cradlie Spresder Tubes &5 shown 1n Figure #3 and secure
with the (8] 3/8 = 3bolts, (16) A/B f1at washers and (8) 378 hex nuts, Tighten

these balts.

12} Mount the winch using (2} 378 x 6 bolts, (4) 3/8 fat washers, and (2)
3/8 Tock nuts to the inside of the Mainframe upright with the decal stickers
on 1t. The nuts should be inside the winch. The drum on which the cablewinds
should be on the bottom of the winch.

13} Install the whesl, being careful not to cross-thread the wheel on the
winch, Secure with the 5/8 flat washer and 58 Jam Lock Nut. DD WOT OVER
TIGHTEN THIS WUT! Tighten only until the shaft is even with the outside
of the lock mut. Overtightening this nut may cause the winch braking
mechaniss to not work properly.






143 The following steps explain stringing the cable as shasn in Figure #4
a) Start by laying the cable out in a stratght line

b} Install the Tooped end into the hole in the rear wpright of the
HainTrame with the winch with the 1/2 x 2 1/2 hex balt and 1/2 Teck nut that
are already in the Mainframe, BE SURE NOT TO DVERTIGHTEN THIS BOLT! Only
tighten the nut unti] one to one and & half thresds of the bolt show. The
cable should exit the rear of the 11ft.

€} Run the cable through the closest external pulley on the rear cradle
#nd across to the other rear cradle pulley

d) Mow string the cable OVER the internal pulley in the Mainframe resr
wright opposite of where you started,

HINT: 5lide & box end wrench wp through the hole in the back of the
frame until 1t's behind the top of the pulley. Stick the end of the cable
over the pulley and through the end of the wrench. Kow use the wrench to
pull the cable down behind the pulley and cut of the frame.

g} Now string UNDER the pulley on the diagonal brace and gently push
the cable up through the diagand] tube 1o the internal pulley at the front
of the 11ft. The cable must go OVER this pulley and exit through the bottom
of the tube.

f) String the cable through the nearest external pulley on the Front
Cradle and across the 11t to the opposite Front Cradle pulley

gl The cable should run 1n front of the internal pulley just below the
winch, and then attach to the winch






Figure #6.

h) Grease the last two feet of the end of the ceble Find the wedge
attached to the winch. Wrap the cable around the winch drum clockwise from
the outside of the 111t, and insert the end through the small end of one
of the welded channels on the side of the drum. make a Toop and push the
end back through the welded channel. Insert the stes] wedge into the center
of the Toop you just made with cable. Row pull the main cable down to drow
the loop and the wedge into the welded channel. This will secure the cable
to the drum See Figure #5. Take up the slack in the cable by turning the
wheel clockwise. Make sure the cable winds evenly as in Figure #6

15} Place the Red Plastisol Caps on the tops of the posts and the Winch
cover on the winch, and your 111t is complete

[MPORTANT HOTES

1. A second safety decal 15 provided in the accessories box, [f. when you
assemble the 11ft. the decal s not easily seen. install this extra decal
50 that anyone using the 19t can read the VERY IMPORTANT safety rules!
2. After moving the 111t into the water, be sure to LEVEL the 1ift. This
15 accompl ished by using the adjustable legs and 15 critical to the 1171°%
pperation. Motice 1t 15 necessary to remove the top bolt from the fromt
diagonal brace in order to adjust the leg. After adjusting the front legs

replace this bolt



TEX YEAR LIMITED WARRANTY

Lakeshere Prodocis Inc. (Seller] warrasss the alumanum sructure o6 Gocics
and Tifks of its manofacture to be free from defects caused by sl material or
poor workmasship, Sefler will m its opcion, repair or replace azy such goods
found on examination by Seller, to be defective under sormal wie snd service
within ten years from date of purchase. Upon discovery of any sach defer,
Buyer emist oty Seller ia writing of defect and provide prood of purchese.
Eﬂ-:f-mnlrmmm:um mecha=icl composents and hardwane
f DOE year,

Seller shall not be held responsible for repairs or madifications ta its docis or
Efiz unless suthosdeation kas been obtadned (reen Seller. This warransy does
et cover damage cawses] by iscorrect sssembly or adpstments, overloading,
Enproper use, neglected mainferasce, alierations or damage cased by
accident, ice , safrwaber or acts of G,

Components ohizined from scher mamuiactherers and nsed in Selorsprodacos
will be covered under the manudsctarers warramty and shall not bhe the

responssbility of the Seller.

Seliers responaibiSsy under (his warramy shall be the repair or replacemnent of
wﬂnﬂ.m Selier isnot liable for incidental or consequential damages of
&Y

LAKESDRE PRODUTTS « B35 W Dhacago BMoad « Qastiacy, S fchapan - (8171 6393414




Lakeshore Products, Inc.
"Your Waterfront Specialists®
855 Chicago Rd
Quincy, MI 49082
(517) 639-3815
Fax: (517) 639-4576



	front copy.pdf
	inside front copy.pdf
	1 copy.pdf
	2 copy.pdf
	3 copy.pdf
	4 copy.pdf
	5 copy.pdf
	6 copy.pdf
	7 copy.pdf
	8 copy.pdf
	9 copy.pdf
	10 copy.pdf
	11 copy.pdf
	12 copy.pdf
	13 copy.pdf
	14 copy.pdf
	15 copy.pdf
	16 copy.pdf
	inside bacl copy.pdf
	back copy.pdf

